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Plot 7-684. Antenna WF8 (Pk, Ch.134, 802.11n, MCS5) Plot 7-687. Antenna WF8 (Pk, Ch.151, 802.11n, MCS5)
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Plot 7-685. Antenna WF8 (Pk, Ch.151, 802.11n, MCS0) Plot 7-688. Antenna WF8 (Pk, Ch.159, 802.11n, MCS0)
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Plot 7-686. Antenna WF8 (Pk, Ch.151, 802.11n, MCS3) Plot 7-689. Antenna WF8 (Pk, Ch.159, 802.11n, MCS3)
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Plot 7-690. Antenna WF8 (Pk, Ch.159, 802.11n, MCS5)
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Plot 7-691. Antenna WF8 (Pk & Avg, Ch.38, 802.11ax(SU), MCSO0)
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Plot 7-692. Antenna WF8 (Pk & Avg, Ch.38, 802.11ax(SU), MCS3)
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Plot 7-693. Antenna WF8 (Pk & Avg, Ch.38, 802.11ax(SU), MCS5)
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Plot 7-694. Antenna WF8 (Pk & Avg, Ch.46, 802.11ax(SU), MCS0)
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Plot 7-695. Antenna WF8 (Pk & Avg, Ch.46, 802.11ax(SU), MCS3)

Peak: 5143.20 MHz, 66.21 dBuV/m
Avg: 5147.20 MHz, 50.98 dBuV/m
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Plot 7-696. Antenna WF8 (Pk & Avg, Ch.46, 802.11ax(SU), MCS5)
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Plot 7-697. Antenna WF8 (Pk & Avg, Ch.54, 802.11ax(SU), MCS0)
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Plot 7-698. Antenna WF8 (Pk & Avg, Ch.54, 802.11ax(SU), MCS3)
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Plot 7-699. Antenna WF8 (Pk & Avg, Ch.54, 802.11ax(SU), MCS5)
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Plot 7-700. Antenna WF8 (Pk & Avg, Ch.62, 802.11ax(SU), MCS0)
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Plot 7-701. Antenna WF8 (Pk & Avg, Ch.62, 802.11ax(SU), MCS3)
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Plot 7-702. Antenna WF8 (Pk & Avg, Ch.62, 802.11ax(SU), MCS5)
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Plot 7-703. Antenna WF8 (Pk & Avg, Ch.102, 802.11ax(SU),
MCS0)
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Plot 7-704. Antenna WF8 (Pk & Avg, Ch.102, 802.11ax(SV),

MCS3)
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Plot 7-705. Antenna WF8 (Pk & Avg, Ch.102, 802.11ax(SU),
MCS5)
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Plot 7-706. Antenna WF8 (Pk & Avg, Ch.110, 802.11ax(SU),
MCSO0)
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Plot 7-707. Antenna WF8 (Pk & Avg, Ch.110, 802.11ax(SU),
MCS3)
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Plot 7-708. Antenna WF8 (Pk & Avg, Ch.110, 802.11ax(SU),
MCS5)
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Plot 7-709. (FCC Only) Antenna WF8 (Pk & Avg, Ch.118, 802.11ax(SU),
MCS3)
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Plot 7-710. (FCC Only) Antenna WF8 (Pk & Avg, Ch.118,
802.11ax(SU), MCS5)
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Plot 7-711. (FCC Only) Antenna WF8 (Pk, Ch.126, 802.11ax(SU),
MCSO0)
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Plot 7-712. (FCC Only) Antenna WF8 (Pk, Ch.126, 802.11ax(SU),
MCS3)
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Plot 7-713. (FCC Only) Antenna WF8 (Pk, Ch.126, 802.11ax(SU),

MCS5)
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Plot 7-714. Antenna WF8 (Pk, Ch.134, 802.11ax(SU), MCSO0)

PCTEST

Proud to be pant of @ element

FCC ID: BCGA2588
IC: 579C-A2588

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1C2111150078-07.BCG

Test Dates:
12/02/2021- 02/06/2022

EUT Type:
Tablet Device

Page 268 of 352

© 2022 PCTEST

V 10.5 12/15/2021

All rights reserved. Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and
microfilm, without permission in writing from PCTEST. If you have any questions about this international copyright or have an enquiry about obtaining additional rights to this report or

assembly of contents thereof, please contact INFO@PCTEST.COM.




N\ PCTEST

Proud to be part of @ element

Trace: MaxHold RBW: 1 MHz 5725.45 MHz
Detector: PK VBW: 3 MHz 3
PASS Offset: 16.5dB SWT: 1.01ms 63.05 dBuV/m
_ 1401
£
]
2 120
2
£
2 100
g
in
o 80
2
60 B2 T =7

v T v v T T v v T
5650 5665 5680 5695 5710 5725 5740 5755 5770 5785 5800
Freguency (MHz)

Plot 7-715. Antenna WF8 (Pk, Ch.134, 802.11ax(SU), MCS3)
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Plot 7-716. Antenna WF8 (Pk, Ch.134, 802.11ax(SU), MCS11)
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Plot 7-717. Antenna WF8 (Pk, Ch.151, 802.11ax(SU), MCSO0)
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Plot 7-718. Antenna WF8 (Pk, Ch.151, 802.11ax(SU), MCS3)
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Plot 7-719. Antenna WF8 (Pk, Ch.151, 802.11ax(SU), MCS5)
Trace: M;xHo\d RBW; 1 MHz 5967.00 MHz
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Plot 7-720. Antenna WF8 (Pk, Ch.159, 802.11ax(SU), MCS0)
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Plot 7-721. Antenna WF8 (Pk, Ch.159, 802.11ax(SU), MCS3)
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Offset: 18.8dB

RBW: 1 MHz
VBW: 3 MHz
SWT: 1.01ms
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Plot 7-722. Antenna WF8 (Pk, Ch.159, 802.11ax(SU), MCS5)
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7.6.6
15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9

peak Trace RBW: 1 MHz
PASS Jp&v'g Offser: 18.2dn  VBW: 13 MHz

vk Otfeet. 17 6d8_SWT: 1.01ms__Avg: 5150.00 MHz, 50.96 dBuV/m
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Plot 7-723. Antenna WF8 (Pk & Avg, Ch.42, 802.11ac, MCSO0)
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Plot 7-724. Antenna WF8 (Pk & Avg, Ch.42, 802.11ac, MCS3)

Peak: 5148.00 MHz, 63.34 dBuV/m
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Plot 7-725. Antenna WF8 (Pk & Avg, Ch.42, 802.11ac, MCS5)
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Peak: 5149.80 MHz, 62.51 dBuV/m

Field Strength (dBuV/m)

Field Strength (dBuV/m)

Antenna WF8 Radiated Band Edge Measurements (80MHz BW)

Peak Trace Rew
Avg, Offser: 16,608 YBW!

1Mz Peak: 5360.00 MHz, 63.88 dBuV/m
Peak Offset: 16.4d8 SWT: 1.01m:

Ims Avg: 5350.00 MHz, 51.22 dBuV/m
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Plot 7-726. Antenna WF8 (Pk & Avg, Ch.58, 802.11ac, MCSO0)
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Plot 7-727. Antenna WF8 (Pk & Avg, Ch.58, 802.11ac, MCS3)

peak Trace RBw: 1 Mhz

Avg, Offset: 17.298  VBW: 3 MHz
Pask Offset- 16408 SWT: 1.01ms

Peak: 5350.20 MHz, 66.71 dBuV/m
Avg: 5357.60 MHz, 51.23 dBuV/m
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Plot 7-728. Antenna WF8 (Pk & Avg, Ch.58, 802.11ac, MCS5)
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RBW: 1 MHz  peak: 5466.00 MHz, 63.41 dBuV/
}e.:k : . , 63. HV/m
PASS A - YB3 MMz s vg: 5459.50 MHz, 49.86 dBUV/m
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Plot 7-729. Antenna WF8 (Pk & Avg, Ch.106, 802.11ac, MCSO0)

RBW: 1 MHz  peak: 5464.25 MHz, 63.28 dBuV/
poak i . , 63. HV/m
PASS pgak%ﬁél ‘1%‘;%% dBw: 3 Mz Avg: 5458.75 MHz, 49.21 dBpV/m

1401

1204

1001

80 4

Field Strength (dBuV/m)

604 ]
Y

40 4

u T T T T T T T T
5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-730. Antenna WF8 (Pk & Avg, Ch.106, 802.11ac, MCS3)
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Plot 7-731. Antenna WF8 (Pk & Avg, Ch.106, 802.11ac, MCS5)
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Pook i . , 63. HV/m
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Plot 7-732. (FCC Only) Antenna WF8 (Pk & Avg, Ch.122, 802.11ac, MCS0)
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Plot 7-733. (FCC Only) Antenna WF8 (Pk & Avg, Ch.122, 802.11ac, MCS3)
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Plot 7-734. (FCC Only) Antenna WF8 (Pk & Avg, Ch.122, 802.11ac, MCS5)
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Trace: MaxHold RBW: 1 MHz 5726.00 MHz Trace: MaxHold RBW: 1 MHz 5644.25 MHz
PASS glsrie  WMIME 8328 deuvim PASS glsriie  WMME  8535'duvim
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Plot 7-735. (FCC Only) Antenna WF8 (Pk, Ch.122, 802.11ac, Plot 7-738. Antenna WF8 (Pk, Ch.155, 802.11ac, MCSO0)
MCSO0)
Trace: MaxHold RBW: 1 MHz 5645.00 MHz
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Frequency (MHz) Plot 7-739. Antenna WF8 (Pk, Ch.155, 802.11ac, MCS3)
Plot 7-736. (FCC Only) Antenna WF8 (Pk, Ch.122, 802.11ac,
MCS3)
Trace: MaxHold RBW: 1 MHz 5650.50 MHz
PASS Eratce:‘MggHKD\d sgw % r‘I\mz 5726.00 MHz PASS g?ftsee?:tio{sfﬁlfm g\?’\# IBS!I.HWZE 63.00 dBIJVI'm
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Frequency (MHz) Plot 7-740. Antenna WF8 (Pk, Ch.155, 802.11ac, MCS5)
Plot 7-737. (FCC Only) Antenna WF8 (Pk, Ch.122, 802.11ac,
MCS5)
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Trace; MaxHold RBW: 1 MHz 5924.50 MHz
Detector: PK VBW: 3 MH -
PASS Offset: 17.308 SWT: 1.01ms 63.35 dBuV/m
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Plot 7-741. Antenna WF8 (Pk, Ch.155, 802.11ac, MCSO0)
Trace: MaxHold RBW: 1 MHz 5925.50 MHz
Detector: PK VBW: 3 MH '
PASS Offset: 17.30B SWT: 1.01ms 63.51 dBuV/m
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Plot 7-742. Antenna WF8 (Pk, Ch.155, 802.11ac, MCS3)
Trace: MaxHold RBW: 1 MHz 5929.75 MHz
Detector: PK VBW: 3 MH
PASS Offset: 17.34B SWT: 1.01ms 63.53 dBuV/m
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Plot 7-743. Antenna WF8 (Pk, Ch.155, 802.11ac, MCS5)
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Peak: 5146.00 MHz, 62.07 dBuV/m
Avg: 5150.00 MHz, 51.21 dBuV/m
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Plot 7-744. Antenna WF8 (Pk & Avg, Ch.42, 802.11ax(SU), MCSO0)

Peak: 5125.80 MHz, 62.38 dBpV/m
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Plot 7-745. Antenna WF8 (Pk & Avg, Ch.42, 802.11ax(SU), MCS3)
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Plot 7-746. Antenna WF8 (Pk & Avg, Ch.42, 802.11ax(SU), MCS5)

Peak: 5358.80 MHz, 63.06 dBuV/m
Avg: 5362.80 MHz, 50.76 dBuV/m
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Plot 7-747. Antenna WF8 (Pk & Avg, Ch.58, 802.11ax(SU), MCSO0)

RBW: 1 MHz  peak: 5359.40 MHz, 62.34 dBuV/
Pook S : . , 62. HV/m
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Plot 7-748. Antenna WF8 (Pk & Avg, Ch.58, 802.11ax(SU), MCS3)

RBW: 1 MHz  peak: 5360.40 MHz, 64.51 dBuV/
Pook S : . , 64. HV/m
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Plot 7-749. Antenna WF8 (Pk & Avg, Ch.58, 802.11ax(SU), MCS5)
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RBW: 1 MHz  peak: 5469.75 MHz, 63.38 dBuV/
heak Tiac : . , 63. HV/m
PASS pgam;:‘t ‘1%‘3%% dBw: 3 Mz Avg: 5458.25 MHz, 50.97 dBpV/m

1401

1201

1004

80

Field Strength (dBuV/m)

60 1

40

u T T T T T T T T

5345 5370 5395 5420 5445 5470 5495 5520 5545 5570 5595
Frequency (MHz)

Plot 7-750. Antenna WF8 (Pk & Avg, Ch.106, 802.11ax(SU),
MCS0)
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Plot 7-751. Antenna WF8 (Pk & Avg, Ch.106, 802.11ax(SU),
MCS3)
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Plot 7-752. Antenna WF8 (Pk & Avg, Ch.106, 802.11ax(SU),
MCS5)
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Plot 7-753. (FCC Only) Antenna WF8 (Pk & Avg, Ch.122, 802.11ax(SU), MCS0)
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Plot 7-754. (FCC Only) Antenna WF8 (Pk & Avg, Ch.122, 802.11ax(SU), MCS3)
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Plot 7-755. (FCC Only) Antenna WF8 (Pk & Avg, Ch.122, 802.11ax(SU), MCS5)
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Trace; MaxHold RBW: 1 MHz 5727.40 MHz
Detector: PK VBW: 3 MHz 1
PASS Offset: 18.7dB SWT: 1.01ms 62.94 dBuV/m

. 1401

£

3

3 1204

=

£

2 100 A

e

in

z 804

&

ic

60 o et

5625 56‘45 56‘65 56’85 57‘05 57‘25 57‘45 57r65 57‘55 SEbS 5825
Frequency (MHz)
Plot 7-756. (FCC Only) Antenna WF8 (Pk, Ch.122, 802.11ax(SU),
MCSO0)

Trace; MaxHold RBW: 1 MHz 5725.80 MHz
Detector: PK VBW: 3 MHz \
PASS Offset: 18.7dB SWT: 1.01ms 63.09 dBuV/m
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Plot 7-757. (FCC Only) Antenna WF8 (Pk, Ch.122, 802.11ax(SU),

MCS3)
Trace: MaxHold RBW: 1 MHz 5726.60 MHz
Detector: PK VBW: 3 MHz Y

PASS Offset: 18.7dB SWT: 1.01ms 63.43 dBuV/m
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Plot 7-758. (FCC Only) Antenna WF8 (Pk, Ch.122, 802.11ax(SU),
MCS5)
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Trace: MaxHold RBW: 1 MHz 5647.25 MHz
PASS  gdeaqiic,”  Wowou 63.04 dBuV/m
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Plot 7-759. Antenna WF8 (Pk, Ch.155, 802.11ax(SU), MCSO0)

MHz 5650.00 MHz
Olms 63.05 dBuV/m

PASS Bactor i g

Offset: 19.6dB

50 4
v T T v v T T T T
5600 5625 5650 5675 5700 5725 5750 5775 5800 5825 5850
Frequency (MHz)

Plot 7-760. Antenna WF8 (Pk, Ch.155, 802.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5628.75 MHz
PASS  gieaqiic,”  Wowou 63.23 dBuV/m
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Plot 7-761. Antenna WF8 (Pk, Ch.155, 802.11ax(SU), MCS5)
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Trace: MaxHold RBW: 1 MHz 5929.25 MHz
PASS fiseife  MMIME  8333dsuvim
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Plot 7-762. Antenna WF8 (Pk, Ch.155, 802.11ax(SU), MCSO0)

Trace: M;xHo\d RBWE 1 MHz 5928.75 MHz
PASS gisile  WMAME 8594 dbuvim
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Plot 7-763. Antenna WF8 (Pk, Ch.155, 802.11ax(SU), MCS3)

Trace: MaxHold RBW: 1 MHz 5929,75 MHz
Detector: PK VBW: 3 MHz 3
PASS Offset: 20.2dB SWT: 1.01ms 63.39 dBuV/m
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Plot 7-764. Antenna WF8 (Pk, Ch.155, 802.11ax(SU), MCS5)
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7.6.7

Antenna WF7a Radiated Band Edge Measurements (20MHz BW)

15.407(b.1)(b.2) §15.205 §15.209; RSS-Gen [8.9]; RSS-Gen [8.9
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Plot 7-765. Antenna WF7a (Pk & Avg, Ch.36, 802.11n, MCS0)

3 REBW: 1 MHz  peak: 5149.90 MHz, 66.24 dBuV/
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Plot 7-766. Antenna WF7a (Pk & Avg, Ch.36, 802.11n, MCS3)
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Plot 7-767. Antenna WF7a (Pk & Avg, Ch.36, 802.11n, MCS5)

Peak: 5148.90 MHz, 62.81 dBuV/m

: RBW:1MHZ  paak: 5147.70 MHz, 59.66 dBUV/m
peak It y . y -
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Plot 7-768. Antenna WF7a (Pk & Avg, Ch.40, 802.11n, MCSO0)

3 RBW: 1 MHz  peak: 5149.60 MHz, 60.02 dBuV/m
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Plot 7-769. Antenna WF7a (Pk & Avg, Ch.40, 802.11n, MCS3)

3 RBW: 1 MHz  peak: 5147.60 MHz, 61.93 dBuV/m
Peak I¢ y i ' p
PASS avg offeet 19708 YB3 MHMZ 00 "5009.60 MHzZ, 48.44 dBuV/m
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Plot 7-770. Antenna WF7a (Pk & Avg, Ch.40, 802.11n, MCS5)
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RBW:1MHz  peak: 5365.75 MHz, 58.94 dBuV/)
u..k : . . . pv/m
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Plot 7-771. Antenna WF7a (Pk & Avg, Ch.60, 802.11n, MCSO0)
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Plot 7-772. Antenna WF7a (Pk & Avg, Ch.60, 802.11n, MCS3)
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Plot 7-773. Antenna WF7a (Pk & Avg, Ch.60, 802.11n, MCS5)

RBW: 1 MHz  peak: 5352.60 MHz, 64.84 dBuV/
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Plot 7-774. Antenna WF7a (Pk & Avg, Ch.64, 802.11n, MCSO0)

RBW: 1 MHz  peak: 5350.00 MHz, 63.80 dBpV/
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Plot 7-775. Antenna WF7a (Pk & Avg, Ch.64, 802.11n, MCS3)

RBW: 1 MHz  peak: 5352.80 MHz, 63.46 dBpuV/
Peak H . , 63. HV/m
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Plot 7-776. Antenna WF7a (Pk & Avg, Ch.64, 802.11n, MCS5)
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RBW: 1 MHz  peak: 5467.15 MHz, 63.27 dBuV/
heak Tiac : . , 63. HV/m
PASS pgam;:‘t ‘1%%%% dBw: 3 Mz Avg: 5459.80 MHz, 48.83 dBuV/m
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Plot 7-777. Antenna WF7a (Pk & Avg, Ch.100, 802.11n, MCSO0)
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Plot 7-778. Antenna WF7a (Pk & Avg, Ch.100, 802.11n, MCS3)
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Plot 7-779. Antenna WF7a (Pk & Avg, Ch.100, 802.11n, MCS5)
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Plot 7-780. Antenna WF7a (Pk & Avg, Ch.104, 802.11n, MCSO0)
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Plot 7-781. Antenna WF7a (Pk & Avg, Ch.104, 802.11n, MCS3)
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Plot 7-782. Antenna WF7a (Pk & Avg, Ch.104, 802.11n, MCS5)
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